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o e S2MPIe Samples 50 x 50 x 0,35 cm cut from slabs 100x300x0,35 cm marked "OXIDE MORO".

DIN 51094 - Resistance of the colours to the light

After the test the surface did not show any variation.

The results reported relate only to the samples tested.No responsibility is taken for the accuracy of the sampling unless it is done under our
own supervision.The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written

approval is necessary for any partial reproduction.This test report consists of 1 pages this cover included.

Consorzio universitario per la gestione del Laboratorio autorizzato ad effettuare il Laboratorio iscritto nell'albo dei «Laboratori Esterni Membro ASTM
«Centro di ricerca e sperimentazione per servizio di rilevamento dellinquinamento Pubblici e Privati Altamente Qualificati».
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